
6-1

Section 6
Development and Screening of Alternatives

6.1 Introduction
This section presents the development and preliminary screening of treatment process 
alternatives based on our understanding and evaluation of the condition and needs of the existing 
facilities and the Combined Sewer Overflow (CSO) Long Term Control Plan (LTCP) 
recommendations. The desire of the Water Pollution Control Authority (WPCA) to efficiently and 
effectively treat wastewater, reduce CSOs, and increase the resilience of the system to assure the 
value of investment in the facility is central to the evaluations presented herein. Although this 
section is broken down by unit process, CDM Smith acknowledges and has taken a holistic view of 
[...]
buffering/equalization during times of significant increases in influent flow rate. However, the 
aerated grit system has the largest footprint of the three systems discussed in this study, a 
disadvantage for both if the constricted East Side and West Side plant sites. It also is a more 
complex system with more operating equipment (removal screws, air blowers). 

While all three of the grit systems would be viable for either the East Side or West Side WWTPs, 
the Headcell settleable solids separator is recommended for the implementation at both plants 
for the following aspects:

 Smallest footprint

 All hydraulic system with minimal mechanical equipment

 Low energy system

 Increased grit removal performance, fine grit removal (50 microns per manufacturer)

 Modular design

 Ease of operation

 Low headloss

DRAFT



 Section 6   Development and Screening of Alternatives

6-77

Grit Processing
Grit from the removal process will be processed prior to discharge to reduce water content, 
return organics to process stream, and reduce odors associated with the discharged product. 
Both the grit classifier and the grit washers will provide this treatment, with the grit washer 
providing cleaner and dryer grit with less organic content, but carrying higher equipment costs 
and more complex controls, setup, and optimization. The grit washer is the recommended 
alternative for both the East Side and West Side WWTPs. With their higher performance and 
enhanced cleaning, they will return more organics to the process stream, remove more organic 
from the discharged grit, reduce the volume of the grit to be disposed of, provided a drier 
material, and provide a discharged material with reduced odors. At the West Side plant in 
particular, the reduced odors will be advantageous given that the new grit facility will likely be 
located at the northern edge of the property, in close proximity to residential neighborhood. Any 
ability to reduce odor sources is beneficial to the operation of the plant.

6.4.5 Septage Receiving
Septage can be a significant source of solid and organic loadings at WWTPs depending on the 
volume received in comparison with the total plant flow. Septage received at municipal WWTPs 
should therefore generally be treated before being incorporated into either liquid or solids 
stream unit processes, per TR-16 guidelines. As discussed in Section 4, the West Side WWTP does 
not have special facilities for receiving septage waste. 

Package septage acceptance plants are commonly available which include debris and inorganic 
solids removal, fine screening, and material washing, dewatering, and compaction prior to 
discharge of the organic material to the downstream processes. Rock traps can also be included 
for protection of the septage plant’s integral operating components. Package systems can be 
unreliable, prone to failure and require extensive maintenance. The alternative to a package 
septage acceptance plant would be to introduce septage at the head of the plant for co-treatment 
with the main process flow provided that the relative volume of septage received would not cause 
upsets in the process treatment train. 

Accomplishing flow measurement on incoming septage can be a challenge due to variances in 
offloading operations from the trucks, piping that may not flow full or at consistent velocities, 
variances in the makeup and consistency of the septage flow, etc. Many large facilities therefore 
bill septage haulers by truckload, sometimes dependent upon truck size. Septage receiving 
provisions and methodologies will be further evaluated during preliminary design. 

The remainder of this facilities plan assumes that septage will continue to be accepted at the West 
Side WWTP. However, further evaluation to determine whether the West Plant WWTP should 
continue to accept septage, or whether septage deliveries should be moved to the East Side 
WWTP should be considered during preliminary design. The West Side WWTP site is constrained 
and will become even more constrained should the plant’s capacity be increased to accept higher 
peak flows. The circulation of traffic around the future West Side WWTP will need to be able to 
accommodate septage truck traffic. 

The West Side WWTP’s headworks facilities are located along the northern edge of the property, 
which is directly adjacent to a residential housing complex. The East Side WWTP is located within 

DRAFT



Section 6   Development and Screening of Alternatives

6-78

an industrial area, with no immediate neighboring residences. If septage receiving is moved to the 
East Side WWTP, the neighborhood adjacent to the West Side WWTP could benefit from reduced 
truck traffic and potential odors associated with septage receipt. 

Potential septage impacts to the East Side plant would need to be further evaluated using process 
modeling during preliminary design to assess whether this operational change would be feasible.

6.5 Primary Treatment and High Flow Management
6.5.1 Introduction
As presented, the existing primary treatment systems at the West Side and East Side WWTPs 
consist of traditional settling tanks which are undersized for all design and observed flow 
conditions and at the end of their useful life. 

In addition, the combined sewer system can deliver more flow to the West Side and East Side 
WWTPs during wet weather events, than the capacity of the secondary system and the capacity of 
the influent pumping stations. When the secondary system capacity is exceeded, primary effluent 
is discharged to the receiving water after disinfection, when the influent pumping capacity is 
exceeded the influent gates are closed and the collection system is surcharged resulting in CSOs. 

As such, this section assesses alternative primary treatment and high flow management 
treatment technologies that could be employed to upgrade and expand the primary treatment 
system to improve plant performance and effluent quality. Table 6.5-1 presents the flow 
capacities analyzed. 

Table 6.5-1 Primary Treatment/High Flow Management Capacity Analyzed
Plant Capacity 

(mgd)
Secondary 

Capacity (mgd)
Wet Weather 
Bypass (mgd)

West Side WWTP
90 58 32

140 58 82
180 58 122
200 58 144

East Side WWTP
40 24 16
80 24 56

The objectives of primary and wet weather treatment are similar, so the technologies can be used 
in both applications. One approach to high flow management is to pass full plant flow through one 
large dual-use primary/wet weather treatment facility at each plant. Another approach is to 
employ separate dry and wet weather treatment trains with two different treatment 
technologies. In this case, one technology would be designed to provide primary treatment for 
flow up to the secondary treatment system capacity, with flow in excess of this capacity, up to the 
plant capacity, treated with a separate wet weather facility.

The dual-use approach is beneficial because systems do not have to be brought online and shut 
down, before and after a storm event, and the equipment does not sit idle for the majority of time. 
However, the separate dry/wet trains approach offers greater flexibility with the overall 

DRAFT



 Section 6   Development and Screening of Alternatives

6-79

footprint, and the treatment and operation may be more reliable with separate trains dedicated 
to each condition. Both approaches are assessed herein. The treatment technologies evaluated 
are as follows:

 Traditional rectangular primary settling tanks

 Traditional rectangular primary settling tanks with chemically enhanced primary 
treatment (CEPT)

 Primary Filtration

 High Rate Clarification

Because of site constraints, circular primary clarifiers were not assessed. 

6.5.2 Traditional Primary Settling Tanks
One option for improving the primary treatment system is to rebuild and expand the traditional 
rectangular primary settling tanks appropriately sized for design year flows and loads. New 
concrete tanks would be constructed with new non-metallic chain and flight sludge collection 
mechanisms. 

The TR-16 recommended surface overflow rates (SOR) for average daily flow and peak hourly 
flow are 1,200 and 3,000 gpd/sf, respectively.  The TR-16 recommended minimum length to 
width ratio and tank depth were also used to size new primary clarifiers. The dimensions of the 
current primary tanks at both plants are acceptable according to the TR-16 recommendation. For 
this analysis CDM Smith has assumed tank dimensions of 136-ft by 36-ft by 10.7-ft deep for each 
primary clarifier at the West Side WWTP, and 99.5-ft by 26-ft by 10.7-ft deep for each primary 
clarifier at the East Side WWTP. It is also assumed that all tanks would be operational under peak 
flow scenarios. The number of new primary settling tanks required for to pass each peak design 
flow option and approximate footprint of the potential facilities are shown in Table 6.5-2.

Table 6.5-2 Traditional Primary Settling Tanks Required and Approximate Footprint
Peak Flow Number of Tanks Required Approximate Footprint

  West Side WWTP
  58 mgd 6 160-ft x 220-ft
  90 mgd 9 160-ft x 330-ft
  140 mgd 11 160-ft x 410-ft
  180 mgd 14 160-ft x 520-ft
  200 mgd 15 160-ft x 560-ft
  East Side WWTP
  24 mgd 3* 130-ft x 90-ft
  40 mgd 6 130-ft x 160-ft
  80 mgd 12 130-ft x 320-ft
*Rehabilitate existing tanks

Because of the age and condition of the existing tanks, the hydraulic grade line, and maintenance 
of plant operation considerations, all design flow options for the West Side WWTP assume the 
construction of all new concrete tanks. At the East Side WWTP, the current primary settling tanks 

DRAFT



Section 6   Development and Screening of Alternatives

6-80

are sufficiently sized for the 24 mgd peak flow option, and the existing tanks could be maintained 
and rehabilitated. In this case, influent exceeding 24 mgd would be treated through a dedicated 
wet weather train. 

As presented in Section 7, one option for the West Side plant is to repurpose the existing final 
settling tanks as primary settling tanks for wet weather treatment. This is only a viable option if 
membrane filtration is implemented in lieu of secondary clarification.  

The advantages and disadvantages of traditional primary settling tanks are presented in Table 
6.5-3.

Table 6.5-3 Traditional Primary Settling Tanks Advantages and Disadvantages
Advantages Disadvantages

 Proven Technology with well-established design criteria
 Similar to existing system
 Ease of operation and maintenance

 Large footprint

6.5.3 Primary Settling Tanks with Chemically-Enhanced Primary Treatment 
(CEPT)
Another somewhat conventional option for primary treatment is chemically-enhanced primary 
treatment (CEPT). Existing or new primary sedimentation tanks can be retrofitted to 
accommodate chemical injection to enhance primary clarification either year-round or only 
during high flow events. CEPT involves the application of metal salts and/or polymers in primary 
settling tanks to aid in the formation of flocs via coagulation and flocculation. As the particles 
form, their specific gravity increases which leads to higher rates of settling. The faster particle 
settling rates allow for increased SORs and primary treatment capacities, with increased five-day 
biochemical oxygen demand (BOD5) and total suspended solids (TSS) removal rates, reducing the 
overall footprint of the system. There is no TR-16-recommended overflow rate for average and 
peak flow using CEPT. Pilot and/or jar testing is recommended by TR-16 to develop design 
criteria, including target SOR. The CEPT peak hour SOR may increase to nearly double the 
recommended peak hour SOR for traditional settling.

The advantages and disadvantages of CEPT are presented in Table 6.5-4.

Table 6.5-4 CEPT Advantages and Disadvantages
Advantages Disadvantages

 Smaller footprint than traditional primary settling
 Proven Technology, but design criteria is not well 

established
 Relative ease of operation and maintenance when not in 

CEPT mode

 Increases sludge production and therefore cost to 
manage sludge
 CEPT sludge more difficult to thicken and dewater
 Requires chemical delivery, storage and feed facilities
 CEPT may impact biological nitrogen removal
 Intermittent use complicates operations
 Overdosing of chemical and polymer could adversely 

impact receiving waters 

DRAFT



 Section 6   Development and Screening of Alternatives

6-81

6.5.4 Primary Filtration
The cloth media disc filter is a filtration system that uses pile cloth media in a disk configuration 
to filter primary solids without the use of chemicals. The AquaPrime® cloth filter by Aqua-Aerobic 
Systems, Inc. was designed and is being marketed to serve as a replacement for primary clarifiers. 
Although the technology is new for use in primary treatment, cloth disk filters have been 
employed for tertiary filtration since the 1990s. A schematic of the AquaPrime® cloth media filter 
is presented in Figure 6.5-1. Inlet water enters the tank and completely submerges the cloth 
media. Liquid passes through the media by gravity and enters the internal portion of the disk 
where it is discharged through the center shaft. The suspended solids are captured on the outside 
surface of the cloth disk filters, and as the solids accumulate, the water level in the tank rises due 
to increased pressure drop across the filter. When the water level reaches a predetermined level, 
a backwash cycle is initiated. The disks rotate during the backwash cycle with two being cleaned 
at a time; filtration is not interrupted during the cleaning. The backwash water is pulled from the 
filtered effluent and is directed to solids processing. Solids that settle to the bottom of the tank 
are periodically pumped out of the tanks. Floatable scum collects on the water surface and as the 
water level increases it is removed by flowing over the scum removal weir.

AquaPrime requires a minimum of ¼-inch (or finer) screening in preliminary treatment 
upstream of the filters. Each filter unit can contain as many as 24 disks with a filter surface area of 
108 sf/disk. During dry weather conditions, the design overflow rate is 4.0 gpd/sf.  Typical rates 
of TSS and BOD5 removal are 80% and 40-50% respectively.  During wet weather events, the 
allowable overflow rate increases to 6.5 gpd/sf. The assumption is that during wet weather 
events, the system will be treating dilute influent with lower solids concentrations and less 
efficient solids removal is acceptable. The number of filter units required and the approximate 
footprint of the proposed facilities for each design flow option are presented in Table 6.5-5.

Figure 6.5-1
Schematic of AquaPrime Cloth Media Filter

DRAFT



Section 6   Development and Screening of Alternatives

6-82

Table 6.5-5 AquaPrime Primary Cloth Filter Units Required and Approximate Footprint
Peak Flow Number of Units Approximate Footprint

  West Side WWTP
  58 mgd 7* 70-ft x 195-ft
  90 mgd 7 70-ft x 195-ft
  140 mgd 8 140-ft x 110-ft
  180 mgd 10 140-ft x 135-ft
  200 mgd 11 140-ft x 160-ft

  East Side WWTP
  24 mgd 3* 70-ft x 95-ft
  40 mgd 4 70-ft x 120-ft
  80 mgd 5 70-ft x 145-ft

*1 redundant filter.  Other alternatives assume all units operational at peak flow.

The advantages and disadvantages of Primary Filtration are presented in Table 6.5-6.

Table 6.5-6 Primary Filtration Advantages and Disadvantages
Advantages Disadvantages

 Significantly smaller footprint as compared to traditional 
primary settling
 Improved BOD5 and TSS removal as compared to 

traditional primary settling
 Reduces load to secondary treatment system
 Improved primary effluent quality when bypassing

 Limited experience for primary treatment 
 Increases primary sludge production
 Cloth requires replacement every 4-7 years

6.5.5 High Rate Clarification
Ballasted flocculation, or high rate clarification (HRC), is a physical-chemical sedimentation 
process that uses coagulants, flocculants and media to improve floc bridging of suspended solids 
and settling properties.  Actiflo® by Kruger is an example of a commercially available high-rate 
clarification system. As microfloc particles form, their specific gravity increases, thus improving 
the settling mechanism.  The objective of the process is to increase specific gravities to values 
greater than two which allow the particles to settle in a shorter amount of time.  The fast floc 
formation and decreased settling time required results in clarification rates that are up to ten 
times faster than those normally observed in traditional clarification processes 

Chemicals used in high rate clarification units consist of coagulants such as ferric chloride or 
aluminum sulfate and flocculants, such as anionic polymers.  Ballast materials may consist of 
microcarriers, such as sand particles, or sludge.  The chemical addition and use of a ballast 
material reduce the coagulation-sedimentation time and allow the units to operate at high 
overflow rates while achieving increased pollutant removal.  Additionally, the high overflow rates 
result in more compact footprints. Table 6.5-7 presents a comparison of HRC to traditional 
primary settling. 

DRAFT



 Section 6   Development and Screening of Alternatives

6-83

Table 6.5-7 Comparison of HRC and Traditional Primary Settling Performance Parameters
Parameter Traditional Settling High Rate Clarification

 Overflow Rates 800-3,000 gpd/sf 28,880-86,400 gpd/sf
 Effluent Turbidity <3 NTU <0.5 NTU
 TSS Removal 50-70% 80-94%
 BOD5 Removal 25-40% 48-75%
 Total Retention Time 1.5-2.5 hrs 4-7 min

 Chemical Use None
Coagulants, flocculants 
and a microcarrier or 

sludge

The HRC train would consist of a coagulation tank, maturation tank, and sedimentation tank. 
Ferric chloride would be added as the screened and degritted flow enters the coagulation tank, in 
the flocculation tank polymer and microsand are added to enhance particle size and settling 
characteristics. The coagulated/flocculated/ballasted wastewater then enters the settling tank 
where rapid settling occurs with tube settlers. Sludge is collected and pumped through a 
hydrocyclone where the microsand is recovered and returned to the process. Sludge would be 
wasted to the gravity thickeners. A schematic of the Actiflo® high-rate clarification system is 
presented in Figure 6.5-2.

High-rate clarification offers highly efficient solids removal in a compact footprint and is 
appealing for high flow options. There are several comparably-sized facilities using Actiflo® for 
both dual use primary/wet weather treatment and as a primary treatment alternative. The units 
are capable of rapid startup and sitting idle for periods of time, ideal for wet weather treatment. 
However, the use of polymers in primary treatment alternatives is not a preferred solution for the 
WPCA. This additional factor will be considered during the evaluation process.

The advantages and disadvantages of HRC are presented in Table 6.5-8.

Figure 6.5-2
Schematic of Actiflo Ballasted Flocculation Process

DRAFT



Section 6   Development and Screening of Alternatives

6-84

Table 6.5-8 High Rate Clarification Advantages and Disadvantages
Advantages Disadvantages

 Significantly smaller footprint as compared to traditional 
primary settling
 Experience at similarly sized facilities
 Improved BOD5 and TSS removal as compare to 

traditional primary settling
 Reduces load to secondary treatment system
 Improved primary effluent quality when bypassing

 Increases primary sludge production
 More mechanically intensive than traditional primary 

settling
 Requires delivery, storage and handling of chemicals 

and polymers
 Thin sludge must be managed

6.5.6 Summary and Recommendation 
The sites at the West Side and East Side WWTPs are space-limited. In addition, in order to 
maintain plant operations during construction, at the West Side plant, constructing an entirely 
new primary treatment system is advantageous. Additionally, the existing system is undersized 
for even the current flows. At the East Side plant, the existing traditional primary settling tanks 
may be retained and rehabilitated in some instances, such as supplemented with CEPT as 
necessary, but constructing an entirely new primary treatment system is advantageous as well. 

Traditional rectangular primary settling tanks will be assessed for the 90 and 40 mgd at the West 
Side and East Side WWTPs, respectively. For higher flow rates, traditional primary settling will 
not be considered as they are size prohibitive given the restricted space available at both plants.

CEPT will not be considered at the West Side WWTP for any of the peak flow rates under 
consideration. For 90 mgd, new tankage would still be required for CEPT and it would be 
desirable to implement traditional primary settling over CEPT and eliminate the need for 
chemical usage. Even though CEPT utilizes higher SORs and has a reduced footprint when 
compared with traditional primary settling, CEPT facilities for 140 to 200 mgd peak flows would 
still be large structures that could not be accommodated without significant acquisition of land. 
At the East Side plant, CEPT will be considered for the 40 mgd peak flow scenario as the existing 
primary tanks would be adequately sized for the average and peak flows and could be reused. 
CEPT will not be considered for the 80 mgd flow scenario as the size of the required tankage is 
site prohibitive. In addition to the size concerns with the larger flow CEPT systems, another 
undesirable aspect of the system is the metal salt and polymer chemical requirement and its 
potential effect on sludge composition and dewatering, effect on biological nitrogen removal, and 
potential adverse impacts to receiving waters in the event of chemical and polymer overdosing. 

Due to the removal performance and compact nature of both the cloth media filters and high rate 
clarification systems, these alternatives are appealing for high design flow options, and will 
continue to be evaluated further for all dry weather, wet weather, and total combined flow 
options.

In addition, hybrid alternatives and combinations of technologies will be retained for 
consideration.

DRAFT



 Section 6   Development and Screening of Alternatives

6-85

6.6 Secondary Treatment and Nitrogen Removal
This section describes five alternatives evaluated for upgrading the biological processes at the 
West Side and East Side WWTPs. These alternatives include:

 Alternative Suspended Growth Activated Sludge Configuration

 Four-Stage Bardenpho

 Integrated Activated Sludge Processes

 Integrated Fixed Film Activated Sludge (IFAS)

 Membrane Bioreactors (MBRs)

 Membrane Aerated Biofilm Reactors (MABRs)

 Add-on Nitrogen Removal Processes

 Downflow Denitrification Filters

 Upflow Denitrification Filters 

6.6.1 Design Criteria
6.6.1.1 Treatment Objectives
The biological process currently enables the West Side and East Side WWTPs to frequently 
comply with its current NPDES secondary treatment permit limits for BOD5 and TSS. However, 
the existing process at the West Plant is unable to consistently achieve the annual nitrogen 
discharge limit established by the General Permit for Nitrogen Discharges.  This permit 
establishes the West Side WWTP’s limit at 1,041 pounds per day of Total Nitrogen (TN) on an 
annual average basis. The East Side WWTP has been able to outperform its permit limited of 362 
pounds per day of TN on an annual average basis. Despite the good performance at the East Side 
plant over the last few years, the process is not considered to be reliable year-round under future 
flow and load conditions.

The treatment objectives of the secondary processes analyzed herein shall be capable of 
achieving the effluent National Pollutant Discharge Elimination System (NPDES) BOD5 and TSS 
limits as well as the effluent TN limit at WWTP’s projected design capacities, established in 
Section 5.  The secondary processes shall also be capable of achieving effluent NPDES BOD5 and 
TSS limits at the WWTPs’ permitted capacities of 30 mgd at the West Side WWTP and 10 mgd at 
the East Side WWTP. The original activated sludge processes were designed to treat a maximum 
daily flow of 58 mgd at the West Side WWTP, and 24 mgd at the East Side WWTP to achieve 
conventional secondary treatment standards. These secondary treatment capacities will be 
maintained, consistent with historic operation and permit requirements. Wet weather flows in 
excess of 58 mgd and 24 mgd would continue to be diverted from primary treatment to 
disinfection. 

DRAFT



Section 6   Development and Screening of Alternatives

6-86

To avoid over-sizing the biological systems for low level nitrogen removal, the West Side WWTP’s 
activated sludge process shall be designed according to treatment objectives of two different flow 
and loading conditions. 

 Condition A: BNR + Conventional Treatment: the secondary system will be designed to 
achieve effluent NPDES limits (e.g. BOD5 and TSS) in addition to the effluent TN load under 
all flow and load conditions associated with the WWTP’s projected 25.8 mgd design 
capacity (as discussed in Section 5).

 Condition B: Conventional Treatment: the secondary system will be designed to achieve 
effluent NPDES limits (e.g. BOD5 and TSS) under all flow and load conditions associated 
with the WWTP’s permitted flow capacity of 30 mgd. The secondary system may not be 
able to achieve the effluent nitrogen permit limits under all these flow and load conditions. 

The design criteria for each of these conditions is presented in Table 6.6-1. 

Following a similar design approach, East Side plant design conditions are as follows:

 Condition A: BNR + Conventional Treatment: the secondary system will be designed to 
achieve effluent NPDES limits (e.g. BOD5 and TSS) in addition to the effluent TN load under 
all flow and load conditions associated with the WWTP’s projected 6.4 design capacity.

Table 6.6-1 West Side WWTP Design Primary Effluent Flows and Loads
Primary Effluent Loads

Parameter Condition A: BNR + Conventional 
Treatment

Condition B: Conventional 
Treatment (only)

Average Day Flow, mgd 25.8 mgd 30.0 mgd
BOD5, lbs/day 27,000 31,000
TSS, lbs/day 24,000 27,000
TKN, lbs/day 5,200 6,000

Maximum Day, mgd 49.3 mgd 58.0 mgd
BOD5, lbs/day 53,000 61,000
TSS, lbs/day 60,000 69,000
TKN, lbs/day 9,000 10,000

Maximum Month, mgd 34.6 mgd 40.2 mgd
BOD5, lbs/day 40,000 46,000
TSS, lbs/day 45,000 52,000
TKN, lbs/day 7,400 8,600

Minimum Day, mgd 17.1 mgd 19.9 mgd
BOD5, lbs/day 12,000 13,000
TSS, lbs/day 7,100 8,200
TKN, lbs/day 2,800 3,300

 Condition B: Conventional Treatment: the secondary system will be designed to achieve 
effluent NPDES limits (e.g. BOD5 and TSS) under all flow and load conditions associated 
with the WWTP’s permitted flow capacity of 24 mgd. The secondary system may not be 
able to achieve the effluent nitrogen permit limits under all these flow and load conditions. 

DRAFT



 Section 6   Development and Screening of Alternatives

6-87

The design criteria for each of these conditions is presented in Table 6.6-2. 

Table 6.6-2 East Side WWTP Design Primary Effluent Flows and Loads
Primary Effluent Loads

Parameter Condition A: BNR + Conventional 
Treatment

Condition B: Conventional 
Treatment (only)

Average Day Flow, mgd 6.4 mgd 10 mgd
BOD5, lbs/day 4,900 7,700
TSS, lbs/day 3,100 4,800
TKN, lbs/day 1,300 2,000

Maximum Day, mgd 14.1 mgd 24.0 mgd
BOD5, lbs/day 9,300 14,500
TSS, lbs/day 6,300 9,800
TKN, lbs/day 2,400 3,700

Maximum Month, mgd 9.3 mgd 15.6 mgd
BOD5, lbs/day 6,700 10,500
TSS, lbs/day 5,600 8,800
TKN, lbs/day 1,800 2,700

Minimum Day, mgd 3.7 mgd 5.8 mgd
BOD5, lbs/day 2,600 4,000
TSS, lbs/day 1,200 1,900
TKN, lbs/day 800 1,300

6.6.1.2 Wastewater Temperature Variation and Aerobic Solids Retention Time (SRT)
[...]
It is expected that MBRs in a four-stage Bardenpho configuration would achieve nitrogen removal 
to below 5 mg/L TN. Because the MBRs replace the existing secondary clarifiers, a higher MLSS 
concentration can be used to maximize BNR performance, thereby eliminating the need to expand 
aeration volumes. With that said, despite not needing to expand aeration volume, additional post 
anoxic volume is required to accomplish denitrification and achieve effluent nitrogen objectives.

MBRs require additional pumping for high recycles flows. If traditional primary clarifiers are used 
(in lieu of primary filtration), fine screening (2-mm) is required upstream of the MBR. This could 
be accomplished by a stand-alone fine screening facility Because of the high flows, primary 
effluent should pass through fine screens to eliminate the added recycle flows. 

Table 6.6-13 presents preliminary design criteria for a fine screening facility. The fine screening 
facility footprints include an electrical room.

Table 6.6-13 Fine Screen Preliminary Design Summaries
Design Element Value

West Side WWTP

Maximum Primary Effluent Flow 58 mgd

Screen Type Center-flow perforated plate

Number of Screens 7 (5 duty, 2 standby)

Capacity, each screen 12 mgd

Facility Footprint 2,850 ft2 
East Side WWTP

Maximum Primary Effluent Flow 24 mgd

Screen Type Center-flow perforated plate

Number of Screens 3

Capacity, each screen 12 mgd

Facility Footprint 1,950 ft2 

DRAFT



 Section 6   Development and Screening of Alternatives

6-103

During the course of the Facilities Planning effort, no scenarios were developed that would 
require the use of the fine screening facility at the West Side WWTP, because the cost of 
constructing traditional primary clarifiers and a fine screen facility far exceeded the cost of a 
primary filter facility, as presented in Section 9. The use of primary filtration (10 um cloth) would 
afford a higher level of filtration compared to the fine screens (2 mm). 

As discussed, the existing BNR basins’ MLE configuration would remain unchanged. Mechanical 
upgrades would be recommended, that include the installation of hyperbolic mixers within anoxic 
zones, replacement of fine bubble diffused aeration system in aeration zones and replace internal 
recycle pumps. 

At the West Side WWTP, three new post-anoxic tanks need to be constructed. Table 6.6-14 
presents design criteria for the activated sludge process to be used upstream of the MBR system. 

Table 6.6-14 West Side WWTP Activated Sludge Process upstream of MBR Alternative Process Design Data

Design Element Value

Secondary Flows  
Design Average (Condition B) 30 mgd (25.8 mgd)
Peak Flow 58
Number of Trains 6
Total Process Volume 7.56
Process Volume, each train 1.26
Design Winter Aerobic SRT 10.8 days
MLSS 7,000 mg/L
Pre-Anoxic Zone  
Total Process Volume 1.64
Process Volume, each train 0.2733
Number of Stages, each train One (A)
Stage (zone) Dimensions (L x W x SWD) A: 74.25 ft x 30 ft x 16.4 ft
Mixer  

Type Hyperbolic
Number of units, per train 2
Motor Size 3 hp

Aerobic Zone  
Total Process Volume 4.92
Process Volume, each train 0.82
Number of Stages, each train Three (B, C, and D)
Stage (zone) Dimensions (L x W x SWD) B: 74.25 ft x 30 ft x 16.4 ft
 C: 74.25 ft x 30 ft x 16.4 ft
 D: 74.25 ft x 30 ft x 16.4 ft
Internal Recycle Pumps  

Type Submersible 
Number of Units, total 6
Capacity, gpm 10,417 gpm
Motor Size, each 12.2 hp

Post-Anoxic Tanks  
Total Process Volume 1.00
Process Volume, each tank 0.33
Number of Tanks Three 
Mixer  

Type Hyperbolic
Number of units, per train 1
Motor Size 20 hp

DRAFT



Section 6   Development and Screening of Alternatives

6-104

Design Element Value

Additional Equipment
RAS Pumps

Number of units 6
Capacity, gpm 17,400 gpm
Motor Size 375 hp

WAS Pumps
Number of units 3 (2 duty, 1 standby)
Capacity, gpm 2,600 gpm
Motor Size 55 hp

Because membranes take the place of the conventional secondary clarifiers, the existing 
secondary clarifiers at the West Side WWTP would be demolished. As discussed, large RAS 
flowrates are required to maintain the high MLSS concentrations within the secondary process 
(500% of average design flow (ADF)). 

Table 6.6-15 presents design criteria for the activated sludge process to be used upstream of the 
MBR system at the East Side plant. No additional tankage is required.

Table 6.6-15 East Side WWTP Activated Sludge Process upstream of MBR Alternative Process Design Data

Design Element Value
Secondary Flows  
Design Average (Condition A) 6.4 mgd (10 mgd)
Peak Flow 24
Number of Trains 6
Total Process Volume 2.12
Process Volume, each train 0.35
Design Winter Aerobic SRT 9.9 days
MLSS 7,000 mg/L
Pre-Anoxic Zone  
Total Process Volume 0.27
Process Volume, each train 0.044
Number of Stages, each train One (A)
Stage (zone) Dimensions (L x W x SWD) A: 21.4 ft x 20 ft x 13.8 ft
Mixer  

Type Hyperbolic
Number of units, per train 1
Motor Size 1 hp

Aerobic Zone  
Total Process Volume 1.05
Process Volume, each train 0.18
Number of Stages, each train Two (B and C)
Stage (zone) Dimensions (L x W x SWD) B: 64.6 ft x 20 ft x 13.8 ft
 C: 21.4 ft x 20 ft x 13.8 ft
Internal Recycle Pumps  

Type Submersible 
Number of Units, total 6
Capacity 2,963 gpm
Motor Size, each 3 hp

Post-Anoxic Zones  
Total Process Volume 0.80
Process Volume, each tank 0.13
Number of Stages, each train One (D)

DRAFT



 Section 6   Development and Screening of Alternatives

6-105

Design Element Value
Stage (zone) Dimensions (L x W x SWD) D: 64.6 ft x 20-ft x 13.8-ft
Mixer  

Type Hyperbolic
Number of units, per train 2

Motor Size 1.5 hp
Additional Equipment
RAS Pumps

Number of units 6
Capacity, gpm 5,800 gpm
Motor Size 100 hp

WAS Pumps
Number of units 3 (2 duty, 1 stanby)
Capacity, gpm 870 gpm
Motor Size 7 hp

Because membranes take the place of the conventional secondary clarifiers, the existing 
secondary clarifiers at the East Side WWTP would be demolished. As discussed, large RAS 
flowrates are required to maintain the high MLSS concentrations within the secondary process 
(500% of ADF). 

ZeeWeed MBR by Suez
There are different types of MBRs and numerous manufacturers that can design and provide an 
MBR system, including Evoqua, Suez, and Pall Corporation. Only one of the three manufacturers 
were considered for this evaluation. The ZeeWeed system by Suez was evaluated since this 
process has proven to be an industry leader in MBR technology, with most of the industry’s 
largest and longest-operating MBR plants. The earliest MBR installation has been in operation for 
more the 10 years. The proposed MBR design utilizes LEAPmbr, which includes ZeeWeed 500 
ultrafiltration membrane modules. Table 6.6-16 present ZeeWeed Preliminary Design 
summaries for both WWTPs. 

Table 6.6-16 West Side WWTP and East Side WWTP ZeeWeed Preliminary Design Summaries
Design Element West Side WWTP Value East Side WWTP Value

Number of Membrane 
Trains 12 6
Process Footprint per 
Train (ft x ft) 89 ft x 9 ft 82 ft x 9 ft
Total Process Footprint 
(ft2) 9,650 ft2 4,450 ft2

Modules, each cassette 52 52

Tank Depth (ft) 13 ft 13 ft
Total Process footprint 
(ft2) 19,800 ft2 12,000 ft2

Treatment Capacity per 
Unit (mgd) 5.3 mgd 4.8 mgd
Total Treatment Capacity 
of System 58 mgd with 1 in standby 24 mgd with 1 in standby

Equipment Supplied by 
Vendor

144 membrane cassettes and modules, 
membrane tank cassette mounting 
assemblies, permeate collection and air 

66 membrane cassettes and modules, 
membrane tank cassette mounting 
assemblies, permeate collection and air 

DRAFT



Section 6   Development and Screening of Alternatives

6-106

Design Element West Side WWTP Value East Side WWTP Value
distribution header pipes, 12 membrane tank 
level transmitters and switches, 12 process 
pumps (valves, pressure gauges, and flow 
meters), 12 vacuum ejectors (with air 
compressors and refrigerated air dryers), 12 
pressure transmitters, 12 turbidimeters, 1 air 
scour blower (valves, pressure gauges and 
flow switches), backpulse pumps (valves, 
switches, and flow meter), backpulse water 
storage tank, sodium hypochlorite chemical 
feed system, citric acid chemical feed system, 
1 system control panel

distribution header pipes, 6 membrane tank 
level transmitters and switches, 6 process 
pumps (valves, pressure gauges, and flow 
meters), 6 vacuum ejectors (with air 
compressors and refrigerated air dryers), 6 
pressure transmitters, 6 turbidimeters, 1 air 
scour blower (valves, pressure gauges and 
flow switches), backpulse pumps (valves, 
switches, and flow meter), backpulse water 
storage tank, sodium hypochlorite chemical 
feed system, citric acid chemical feed system, 
1 system control panel

Equipment Not Supplied 
by Vendor

Traveling bridge crane/monorail (10,000-lb 
capacity) for membrane removal, lifting davits 
with hoist, 2-mm fine screens (if required), 
VFDs and MCC 

Traveling bridge crane/monorail (10,000-lb 
capacity) for membrane removal, lifting davits 
with hoist, 2-mm fine screens (if required), 
VFDs and MCC 

6.6.5 Membrane Aerated Biofilm Reactors (MABRs)
6.6.5.1 With Continued Use of Secondary Clarifiers
Membrane aerated biofilm reactors (MABRs) are a relatively new technology for aerobic 
wastewater treatment. The process relies of oxygen diffusion through gas permeable membrane 
into attached growth biofilms.  

ZeeLung* by Suez is a MABR technology that intensifies biological treatment by supporting 
nitrifying biofilm on ZeeLung membranes installed in the mixed liquor within anoxic zone. The 
membrane cassettes are made of hollow fiber oxygen-permeable gas transfer membranes. Air is 
pumped through the module and oxygen is delivered by diffusion to the biofilm while substrate 
(ammonia and carbon) diffuse from the bulk solution into the biofilm.  ZeeLung is an integrated 
activated sludge process that utilizes the fixed biofilm on the surface of the membranes in 
addition to the suspended growth bacteria in the bulk liquid. Because air is delivered through the 
membrane surface, the oxygen rich environment along the membrane media allows for nitrifiers 
to grow in the anoxic zone. This promotes simultaneous nitrification and denitrification and 
reduces the downstream aerobic SRT required for nitrification. Figure 6.6-8 shows a ZeeLung 
installation concept in an anoxic tank.

Table 6.6-17 presents a summary of the preliminary design values for a Suez ZeeLung system at 
both WWTPs.  

Despite the small footprint and minimal structural modifications required to accommodate the 
ZeeLung into the existing BNR basins at the West Side plant, the technology is very new (first 
ZeeLung installation in 2017) and has no similarly sized installations to date. As of July 2020, 
there were installations at only 10 commercial plants, three of which were in operation for more 
than two years. The combined full-scale installed capacity of these plants is only 5.3 mgd. Because 
of the lack of long-term operational data at a similarly sized plant, the ZeeLung was not 
considered to be a viable BNR alternative for the West Side WWTP.

DRAFT



 Section 6   Development and Screening of Alternatives

6-107

Figure 6.6-8
ZeeLung Installation Concept

Table 6.6-17 West Side WWTP and East Side WWTP ZeeLung Preliminary Design Summaries
Design Element West Side WWTP Value East Side WWTP Value

Number of Membrane 
Cassettes per tank 27 8

Total Number of 
Cassettes 162 48

Process Footprint per 
Train (ft x ft)

NA (process can be implemented within 
existing tankage)

NA (process can be implemented within 
existing tankage)

Total Process Footprint 
(ft2)

NA (process can be implemented within 
existing tankage)

NA (process can be implemented within 
existing tankage)

Side Water Depth (ft) 16 ft 13.6 ft
Total Treatment 
Capacity of System 58 mgd 24 mgd 

Typical Headloss (ft) NA NA

Equipment Supplied by 
Vendor

162 membrane cassettes and modules, 
membrane tank cassette support beams, 
blowers (duty/standby), valves, condensate 
removal system, oxygen transfer 
monitoring system, compressor, and 
system control panel with PLC

48 membrane cassettes and modules, 
membrane tank cassette support beams, 
blowers (duty/standby), valves, condensate 
removal system, oxygen transfer 
monitoring system, compressor, and 
system control panel with PLC

Equipment Not Supplied 
by Vendor VFD for process blowers VFD for process blowers 

Because of the lack of long-term operational data at a similarly sized plant, the ZeeLung was not 
considered to be a viable BNR alternative for the East Side WWTP at the time of this Facilities 
Plan. However, should the WPCA wish to re-evaluate ZeeLung in the future for the East Side 
WWTP, more long-term operational data should become available and can be used to revisit the 
status of this technology and its acceptance throughout the industry.

DRAFT



Section 6   Development and Screening of Alternatives

6-108

6.6.6 Add-On Nitrogen Removal Process
An alternative to achieving additional nitrogen removal within the BNR secondary treatment 
process is to use an add-on tertiary treatment process. Denitrification filters are a subset of 
biologically active filters (BAFs) that are tailored specifically to provide denitrification to very low 
levels of effluent total nitrogen (less than 3 mg/L). Denitrification filters function similarly to 
typical deep-bed filters used in water and wastewater treatment applications. Treatment is 
provided by passing secondary effluent through a granular filter bed. The filter media is designed 
to not only remove effluent TSS, but to serve as surface area for growth of a denitrifying biofilm. 
An anoxic environment is maintained within the filter, and when nitrate-rich secondary effluent 
contacts the biofilm, the heterotrophic organisms within the biofilm convert the nitrate to 
nitrogen gas. A supplemental carbon source is required because there is virtually no BOD5 

remaining in the treated secondary effluent at this tertiary stage. Supplemental carbon is added 
to the filter influent and is usually flow-paced with fine dose adjustment based on a target effluent 
nitrate concentration. Denitrification filters also require periodic backwash to remove collected 
solids, and trapped nitrogen gas bubbles are periodically flushed from the system. 

Denitrification filters rely on biological growth for nitrogen removal; therefore, some soluble 
orthophosphate (as much as 0.3-0.5 mg/L) must be present in the secondary effluent to ensure 
biofilm growth is not inhibited. The need for orthophosphate (OP) in the filter influent is a 
concern at both WWTPs since raw influent phosphorus is typically low. Denitrification filters 
were evaluated since they are one of the few processes that have a proven track record of 
achieving an effluent TN concentration as low as 3 mg/L. 

Downflow denitrification and up flow denitrification filters were evaluated. Downflow 
denitrification filters are deep bed gravity sand filters that can be used for removing nitrogen to 
low levels (less than 3 mg/L) and most manufacturers utilize similar design criteria (hydraulic 
loading rates), so only one manufacturer’s system was evaluated. 

DeNiFOR™- Downflow Denitrification Filter
The DeNiFOR System by Suez is an attached growth, microbial process, schematic shown in 
Figure 6.6-9.

This gravity, downflow, packed-bed denitrification system is physically identical to a deep-bed 
down flow sand filter. Denitrifying microorganisms attach to the filter media, which provides the 
support system for their growth. A carbon source is added upstream of the packed-bed filter and 
a nitrified influent is filtered through the media. The filter media is composed of an expanded clay 
material. This media can filter out solids and serve as a support system for the denitrifying 
microorganisms. Solids build-up in the filter media is removed by a backwash process. The 
backwash starts with an air scour, followed by an air/water wash and then ends with a final 